Conveyor and Motor Assembly

28



Parts List: Conveyor and Motor Assembly

Index No. Part No. Description Size

1o 323759....cciiiiiiiinnn Gear MOOF ... . i 90 Volt DC .........
2, 72-6014................. Strain Relief ...
C TR 72-5336......cccccevnnnn. COrd St ..covveieii e 110-120V-75"
4oiiiiiinnn, TS-0680031 ............ Flat Washer........c.ccooiiiiii 5/16.....ccccceenneen.
S, 10-4010-08.............. Socket Head Cap SCrew ..........coevvvvevevineeinnnnnn. #10-32x1/2"........
(PP 98-0080..........c.vvenee. Tracker Kit ...
Tieiaeiinnnn 72-2250-01.............. KINOD e
S TR 72-2250-02.............. Speed Adjusting Label ...
1S R 40-4018........ccceunneens WIFNG GUAI ....ceenee e
10 72-2250.....ccccvevennnn. SandSmart CONtroller..........o.uiieiiiiiii e
11............ 40-4904.......cccceunn. Controller Housing Bracket............ccooveviiiiiiiiiii e,
12, 20-0777..ccceevevneenn.. Pan Head Self-Tapping SCrew...........cccceeevneenn. 5/32x1/2"............
13 72-2120.......cc0nnen. Receptacle, 110-120VO0It .......cvvuniiiiceie e
14............ TS-081D022............ Pan Head Machine Screw ............ccocoeeiveeinennnn. #10-32x1/2"........
15............ TS-073203 .............. Lock Washer, Internal Tooth..........cc.coeevviniennenee. #1000
16............ TS-0560081 ............ HEX NUL...u e #10-32.....0uuneee
17, 10-9002................... Slotted Hex Head SCrew ..........cccoeeeveiiieniennnnn. #10-32x1/2"........
18, 10-3103......oevein. Phillips Pan Head SCrew .........c..cooceevvivieiiiinenes #6-32x1/2...........
19, JSG96-135.............. ON/OFF Drum SWILCH «..uuueiiii e
20, 30-0122.....ccceunen. Shaft COUPIET ...
21, 10-4010-04.............. ST S T = P 1/4-20x1/4".........
22,0, 40-4903.......ccvveens Controller Base Bracket ...........ccoouiiiiiiiiiiiiiii e
23, 40-4022W ............... Control Housing Base COVET ........cccuuviiiiieiiiieiiieei e eiee e,
24, 10-4004-12.............. Hex Washer Head Bolt...........cccoovvvvviiiiiiinnenene, 1/4-20x3/4".........
25, 20-1161-01.............. Wave Washer.........cooiviiiiiii e VA i,
26............ 11-1002-04.............. Flat Washer........cooooiiiiiiii 4" i,
27 e, 41-0003........eeevnneens Take Up-Slide Bracket (includes #28) ..........coooeveiiiiiiiiiiiiiiiiinneees
28, 50-3105......cccuneeennn. Ollite BUShING ........viviiiiiii 5/16”1.D..............
29............ 30-3010-10.............. DrvVEN ROIIEE ..oece e,
30, 40-0260................... WIEENCK ..
1C 3 12-2000-04.............. HEX NUL ..t 1/4-20................
32, 11-1000-04.............. Lock Washer, Internal Tooth............ccocoeeiiiinnnnes VA" i,
33, 10-4007-24.............. Slotted Round Head Screw ..........ccoocvvvviveeeinnnnn. 1/4-20x1-3/4"
4., 40-4004.......cccccunnenn. Take-Up Bracket Base.........cocovvviiiiieiiiiiii e
35, TS-0720081 ............ LOCK WaSher ......cocvviieiiiii e 5/16..cccciveviinnnnnn.
36 30-3010-11.............. Rubber Covered Drive ROIEr ............ccoovviiiiiiiiiiicc e
37, 41-0005.......ccccevnneens Drive Roller Support Bracket (includes #28) .........c.cccovevvvivvennnennnn.
38, 40-4010-01.............. CONVEYON BEA ...coeviieiii e
39, TS-0208041 ............ Socket Head Cap SCrew .........ocoevvvvevivinnecinnnnn. 5/16-18x3/4"
40............ 60-0322-P ............... Belt Conveyor (NOt ShOWN) .......iiiiiiiiiiiie e
41............ 72-2250-03.............. Flat Washer..........ccoovoviiiiiiiii e, 5/16....cccccevviinnnnn.
42............ 72-2250-04.............. HEX NUL...e e e 5/16-24 ..............
43............ 72-2250-05.............. Slotted Set SCreW ........uvveviiiiiieviiiiieeeiine e #8-36 UNFx5/16"
44............ 72-6101................... Small Strain Relief ...,

29



Drum Head Assembly

30



Parts List: Drum Head Assembly

Index No. Part No. Description Size

1o 70-4102.....ccccvvunnnn. Motor, 1-3/4 HP, 110-120 Volt W/COrd..........cccuvuveiiiiiieiiiiineees
1A 70-4102MFC ........... MOTOr FAN COVEI ...t
2, 72-6104................... Strain Relef ..o
3, 72-5345.......cccen... Cord, Motor To Control BOX......ccuveviiuiiriiiiiiieeeeeieeeaeenes
T 30-9025.......ccccvnenneen Motor Mount SHde..........couuiiiiiii e
5o, 30-9024................... DIUM CaArTIAgE .. . o eeeeei ettt
B, TS-0060061 ............ HEX Cap SCreW .......viiuiiiiiieiii e 3/8-16x1-1/4"..
Tieiaeiennnn TS-0680041 ............ Flat Washer...........ccooviviiiiiiiii e, 38",
S T 30-9023.......cccvvennnn. SRIOU ...
1 ST 30-9026................... SHUA e 5/16-24x1-3/4"
10 50-3090-01.............. Ollite Washer..........ooveiiiiiiiiii e 5/16"1.D..........
11............ TS-0209061 ............ Socket Head Cap SCrew .......cceevvvvvvveviinennnnn, 3/8-16x1-1/4"..
12, 12-2003-05.............. Nylon Insert Lock HeEX NUt..........c.ooevvviveiinennnnnns 5/16-24 ..........
13 30-9027.....cccevvneennn. Screw, Height Adjustment ..........cccoooeviiiieiinnnnn. 5/8-18UNC.....
14............ 50-9000........c...ccevn... Thrust Bearing.........cccoevveviiiiiiiiii e, 51103 ............
15, 30-9028.......c..eeeen. Height Adjustment Handwheel...............cccoooi i,
16........... TS-0270051 ............ Socket Set SCreW ......c.vvvveviiiiieiiie e 5/16-18x1/2"...
17, 80-2324.........cccee.. Nylon Flat Washer .........cccooovviiiiiiiineees 5/8”I.D............
18..ccenneee 20-1180-02.............. Locking Shaft Collar. ...,
19, 10-4020-04.............. Socket Head Set Screw (Collar).............c.cceuneeee. 5/16-18x1/4"...
20, 94-1668................... Label, Height-DireCtion..........c.coeiuiiiiiiiiii e
21........... 94-2270.......c.uuneunn.. Label, Depth Gauge.........ccoocvvveviiiiviiieciieeeis A"
22,0, 20-0762-02.............. K BY et 3/16 SQ x3/4".
23, 50-2207....ccccvvneennn. COUPIING it
24, 10-4010-04.............. SEESCIEW ..o 1/4-20x1/4".....
25, 50-2209......cccuneeennn. CoUPliNg SPIAET ...
26, 80-3138......ccceneeennn. Fine Tune Adjustment KNob ..........ccccoovieiiiiiniiiiic e,
27 o, TS-0060081 ............ HEeX Cap SCreW .......uvieviiiiieiiecee e 3/8-16x1-3/4...
28, 20-3216.....c.cccvneenn. SPFING ettt
29, 30-9022.........eeenn. Conveyor Mounting Base .........ccc.uvviiiiiiiiiiiii e
30, 20-0778....ceeeenaennnn. Retaining RiNG .......couiiiiiiiiiic e, STW25 ..........
31, 40-3169.......ceeeenneens Depth Gauge POINLEr .......couuiiiiiie e
32, 50-3089.......ccceneenneen Drum Bearing .......ocouueiiiiiiiieiiee e NTN 6205 ......
33, TS-0720091 ............ LOCK WaSher ......cccuviiiiiiiicc e 38",
4. 10-1205........cccuneeee. Carriage Head Bolt..........coccoiviiiiiiiiiiiiecee, 5/16-18x1"......
35, 11-0206.........cceveen. LOCK WASKET ......iiiiiiiieiiiee e 5/16"..............
36 12-2000-05.............. HEX NUL. ... 5/16-18..........
37, 40-0304......ccceneenn. Tension Roller BracKet..........ovvvuiiiiiieei i
38, 40-0308-01.............. Tension Roller Bracket - RIight ........cccouoiiiiiiiniiii e,
39, 40-0308-02.............. Tension Roller Bracket - Left ......coovvviiiiiiiiiee e,
40............ 80-1060.........c......... Tension Roller Bracket Pad.............ccooviiiiiiiiiiiiiiiceeeen,
41............ 20-3211....ccciiinn, Tension ROMlEr SPring..........oveveuiiiiiiiieie e
42 10-4008-16.............. Phillips Fillister Head SCrew ...........cccoeveevviennnne. #8-32x1" ........
43............ 40-3166..........ccunn... Dust Cover CatCh ..o
44............ 50-3105......cccvvvennnn. Ollite BUusShing ........coovvvviiiiiiii e, 5/16"1.D..........
45............ 30-3051-06.............. TeNSION ROMET .ccviiii e
46............ 30-3002.......ccunnen. Sanding DIrUM ...
.y 21-1173.ciin, Outboard Abrasive Fastener..........ccooveeiiieiiiiiiieiiiin e
48............ 21-1172..cciienn, Inboard Abrasive Fastener .........c.oocviiieiiiiiiee e
49............ 10-3003.......ccevvneenen. Phillips Flat Head SCrew .........ccccooovviiieiiiinnenes 6-32x3/8"........
50............ 80-2003.........ceeeneee [0S SO0
51............ 80-3137...cciiienn Dust Cover KNOD .......ooouiiiic e
52l 40-3168........c.nenn... Dust Cover LatCh... ..o
53, 80-3131.....c.cccvvvennn. KNOD ..
54............ 2244PLUS-254......... HINGE PiN .. #3x80.............
55 . 2244PLUS-255........ Pan Head Machine SCrew ..........c.c.cccoeveeiiniennnnns 1/4-20x3/4".....

31

............ 1



11-1000
12-2000
11-1002
12-9001

04
S04
04

2244PLUS-260........

98-0060

Lock Washer, Internal Tooth...........cccovevviniennanee. A" i

HEX NUL. ... 1/4-20 ..o,
Flat Washer.........ccooviiiii e, Ao,
Nylon Insert Lock Hex NUt..........coeeeviiiieiiiiinnenes H#6-32 ..,
HEX NUL. ... 3/8-16...cciiiiieiiii
TUfTOO! (NOt SNOWN) ....viciei e

32



Parts List: Open Stand — #609004 (Optional Accessory)

BOLTS @ INTO

22-44 PLUS BASE

TUF TOOL
HOLDER

-
.
1
OPTIONAL LOCKING %
CASTER KIT

AVAILABLE
PIN 98-0130

TUF TOOL
HOLDER

N
>
@

NOTE: LONG RAIL ON
TOP OF SHORT RAIL

Index Part

No. No. Description Size Qty.
1. 40-4040 .....oovviiiieeeia, L0, LTt 2
2 40-4041 ... Leg, Right (with TUF tool holder) ..., 2
S 2244PLUS-3083............. Rl LONG. ..t 2
S 2244PLUS-304............. Rall, SNOTt ... 2
5 2244PLUS-305............. SR e 1
(ST 10-1206 ....oeevneeeineaeinnnns Carriage Bolt .........ccoceiviiiiiiiiiniennnn. 5/16-18X5/8"...ccuniiiiiiiiiiiiiiieai 24
T 12-0207 cooviviieiiieeeinns Nut, Flanged LOCK..........coccuiiiiiiiiiiiiiiin, 5/167. i 24
[ TR 20-0655 ......coeviiiiiin LeVEIING FOOL. ... e 4
1 JUUUI 12-0005 ...ovviieeiiiiiiinenn, HeX NUL. ... 3/8"-16. e 8
10........ 11-9103 .o, Flat Washer..........c.oioiiiiii s /B 8

33



Parts List: Closed Stand — #609005 (Optional Accessory)

Index No. Part No. Description Size Qty
T, 2244PLUS-401........ B ..ttt 1
2, JSG96-302.............. LOCK NUL ©..ovniiiici e 3/8iiiiiii, 4
K T PJE-SO5........cccune... WHEEL ..o e 4
4., JSG96-304.............. Hex Head SCreW........coooveiiiiiiiiiiieieceeeens 3/8-16x2-1/2............... 4
L T 2244PLUS-405........ ] T i SRR 1
G, PIJN-SO4 ................. e oTot=] o1 o3 O T o T 2
Toviiiiiiinnns JSG96-307.............. SEESCIEW v M6X10......oeiveeininnenns 2
< J JSG96-308.............. RS o oo PSR 2
(< R JSG96-309.............. ROI PN e AX16 .o, 2
10............ PJIN-SO2 ................. FOOE BraKe .. ouiniiiiii ettt e e e 1
11........... JSG96-311.............. LOCK NUL ©..oveiiiie e M10X1.5..cccciiiniiiniinnnns 1
12, 2244PLUS-412........ [0 o (AT 1
13, JSG96-319.............. [ oX o R PPRSTTN 1
14............ JSG96-320.............. Yol = PP M3X4 oo, 2
5., JSG96-321.............. (D0 g =1V o | PRSP 1
16............ JSG96-127.............. SCIBW ..ttt 1/4X3/8....ccovvieiiiinnnn, 2
17.cciinentn. TS-0561011 ............ HEX NUL. e /4. i 2

34



Parts List: Infeed and Outfeed Tables — #98-2202 (Optional Accessory)

Index Part

No. No. Description Size Qty.
1. 2244PLUS-501............. TADIE e e 2
20, 2244PLUS-502............. Base BraCket.......oouniiiiiiii i 2
T TS-0060051 ................. HEeX Cap SCreW .......uviviiiiiieiieeee e 3/8"-16UNC x 1" ......... 4
4.......... TS-0680041 ................. Flat Washer........cooooiiiiii 3/8" i, 4
5. 2244PLUS-505............. Carriage Bolt .......o.voeviiiii 1/4"-20UNC x 3/4" ...... 8
(ST TS-0680021 ................. Flat Washer..........cccoooeviiiiiii i, A" i, 8
T TS-0561011 ................. HEX NUL ..t A" i, 8

35



Electrical Connections

DRUM MOTOR
POWER OUTLET

l

BLACK

N|3N|'|} } 3NN
o S
L
="
e
g Mz
| a¥01 o~
= 2
SIMN\_ YOVg S
/,-——————ll--—-l___ %
' 3L 3
|

JET

WALTER MEIER (Manufacturing) Inc.

427 New Sanford Road
LaVergne, Tennessee 37086
Phone: 800-274-6848
www.waltermeier.com

BLACK WIRE
== == === WHITEWIRE

GREEN WIRE



	22-44 Plus Drum Sander
	Warranty and Service 
	Table of Contents
	Warnings
	Specifications 
	Features and Terminology
	Unpacking
	Assembling the Open Stand (Optional Accessory)
	 Assembly
	Installing Drum Head
	Installing Conveyor Table 
	Infeed and Outfeed Tables
	Dust Cover
	Dust Collection
	Installing Abrasives

	Grounding Instructions
	Adjustments
	Switch Lockout
	Depth Gauge
	Conveyor Belt Tension and Tracking
	Trackers
	Conveyor Belt Replacement 
	Checking Drum Alignment
	Fine Tuning Drum Alignment 
	Tension Roller Alignment
	Tension Roller Pressure Adjustment 
	Drum Height Control Adjustment

	Operation
	Maintenance
	Tracker Kit (98-0080)
	Abrasives 
	Troubleshooting: Motor and Electrical Problems 
	Troubleshooting: Mechanical Problems 
	Troubleshooting: Operational Problems
	Optional Accessories
	Replacement Parts
	Conveyor and Motor Assembly 
	Drum Head Assembly
	Open Stand – #609004 (Optional Accessory)
	Closed Stand – #609005 (Optional Accessory) 
	 Infeed and Outfeed Tables – #98-2202 (Optional Accessory)

	Electrical Connections



